Download  Print this page

York Fitness 401 Assembly Instructions Manual

Hide thumbs

Advertisement

MODEL
# 5070 - UK
401
GYM
36/98
PAGE 1
36/98

Advertisement

loading

  Summary of Contents for York Fitness 401

  • Page 1 MODEL # 5070 - UK 36/98 PAGE 1 ASSEMBLY INSTRUCTIONS #01A687 36/98...
  • Page 2: Assembly Instructions

    WARNING: YOU ARE RESPONSIBLE FOR YOUR OWN SAFETY!! help in case of difficulty. If the box containing the parts for the 401 gym was unopened when Ensure that all nuts and bolts are fully tight before using any exercise equipment.
  • Page 3 AVERTISSEMENT: L'USAGER EST RESPONABLE DE SA ASSEMBLAGE PROPRE SÉCURITÉ!! Si la boîte contenant les pièces du 401 Gym était scellée lors LIRE ATTENTIVEMENT CE QUI SUIT AVANT D'ASSEMBLER de l'achat et qu'il y manque des pièces, prière de nous en CETTE UNITE IMPORTANT!! IMPORTANT!! aviser par courrier et de nous faire parvenir une copie du reçu.
  • Page 4 À NOTRE CLIENT ESTIMÉ TO OUR VALUED CUSTOMER Vous remarquerez que nous vous avons fourni 2 You will notice that we have supplied you with 2 sets of ensembles de déalcomanies de poids. En voici la raison: weight decals. The reason for this is that this unit has a cette unité...
  • Page 5 #33A13 #41A83 AFTER COMPLETION OF THIS STEP. THESE PARTS HAVE TO #41B241 BE TIGHTENED TOGETHER. APRÈS AVOIR TERMINÉ CET ÉTAPE, CES PIÈCES DEVRONT ÊTRE ASSEMBLÉES. #41B412 #41B412 #33A13 #33A32 #33A32 #33A356 #33A355 PAGE 5 36/98...
  • Page 6 NOTE: ALTERNATE THE SIDE THE CAP IS ON FOR THE WEIGHTS ie. FIRST WEIGHT LEFT SIDE SECOND WEIGHT RIGHT SIDE NOTE: ALTERNER L' EXTRÉMITÉ AYANT UN OPERCULE POUR POSER LES POIDS. Par ex: OPERCULE À LA GAUCHE POUR LE PREMIER POIDS, OPERCULE À...
  • Page 7 #41B219 #41B03 AFTER INSTALLATION OF BOLT B YOU MUST THEN TIGHTEN BOLT B. APRÈS INSTALLATION DE LA VIS "B" ELLE DOIT ÊTRE SERRÉE #33A48 #33A51 #33A394 #33A32 #33B63 #33A481 #33A32 #33A51 #33A355 PAGE 7 36/98...
  • Page 8 #41B419 #33B7662 #41B021 #41B10 #41B07 3/8" Washer #41B137 Rondelle #33A481 #33A51 #33B63 #33A47 #33A51 PAGE 8 36/98...
  • Page 9 #41B137 #41B246 #41B01 #41B137 #41A80 PAGE 9 36/98...
  • Page 10 #41B419 #33A56 #33A596 33B32 #41B07 #33A56 #33A51 #41B03 #33A596 #33A5981 #41B024 PAGE 10 36/98...
  • Page 11 #24B404 #33A13 #33A11 PAGE 11 36/98...
  • Page 12 AFTER THIS STEP NOW ALIGN AND TIGHTEN ALL NUTS AND BOLTS AND SCREWS. APRÈS CE TRAVAIL, AJUSTEZ TOUTES LES BOULONS ET VIS ET SERREZ-LES. #33A15 PAGE 12 36/98...
  • Page 13 #33A32 #33A46 #41B244 #41A82 #41A890 #41A890 #82A001 #41B244 #33A46 #41A886 #82A001 #41B244 #33A32 #33A51 #33A48 TOUT LE BLOC POULYE DOIT ETRE VISSÉE ENTRE LES PATTES. THE PULLEY WHEEL ASSEMBLY MUST BE PLACED TOGETHER AS SHOWN IN DRAWING BEFORE ALL PULLEY WHEELS SHOULD BE TIGHTENED. BUT DO NOT INSTALLING IN BRACKET.
  • Page 14 TOUTES LES ROUES DE POULIE ALL PULLEY WHEELS SHOULD BE #41A82 DOIVANT ÊTRE SERRÉES EN TIGHTENED. BUT DO NOT OVERTIGHTEN #33A32 LAISSANT SUFFISAMENT AS PULLEY WHEELS SHOULD STILL #33A45 D'ÉSPACE POUR LES FAIRE MOVE FREELY. TOURNER FACILEMENT. #41A82 #33A32 #33A45 #33A32 #33A45 #41A82...
  • Page 15: Cables

    CABLES CÂBLES # 990 # 491 #41A882 #33A32 #33A03 #33A11 #33A232 PAGE 15 36/98...
  • Page 16 # 992 #33B548 #33B63 #33A53 #33A477 PAGE 16 36/98...
  • Page 17: Locking Pin

    #33B7526 ITEM 10 ITEM 37 PIÈCE 10 PIÈCE 37 PART No. 33B7526 PIÈCE No. 33B7526 GOUPILLE DE RÉGLAGE LOCKING PIN Le goupille de verrouillage The Locking Pin should be fastened securely doit être fixée fermement aux pièces No. 10 et 37 to item 10 &...
  • Page 18 QTY. 33B7661 401 PART #B451 PULLEY BRACKET 01A491 DECALS 10 TO 120 LBS (901- 3001) 33B7662 401 PART #B460 1/2" x 6 1/2" ROD 01A492 DECALS 15 TO 180 LBS GOLD - 901 1 41B021 1/2" RD. EXT BLACK CAP...
  • Page 19 401 GYMNASE DE MAISON V.P. NOIR #5070 - UK # 32C200 # 32C197 SAC No. 247 SAC No. 250 QTÉ. PIÈCE No. QTÉ. PIECE No. 24B404 No. B7505 TUBE DE 5/8 x 8" 33A32 ÉCROUS HEXAGONAL DE 5/16" 33A13 20 VIS À TOLE DE 1/4 x 1 1/2"...
  • Page 20 PARTS LIST(A) LISTE DES PIÈCES (A) ITEM PART No. ARTICLE PIÈCE No. QTÉ B401 B404R B403F BAG No.248 # 32C198 B405-UK SAC No.248 B407 ITEM PART No. B410 ARTICLE PIÈCE No. QTÉ B411 41A80 B408 41A83 B909 41B01 B406 41B024 B415 41B03 B916...
  • Page 21 16 ÉCROUS DE BLOCAGE DE 3/8" 33B7526 33A7881 901 CORDON EN FIL DE FER DE 197" 33A7883 901 CORDON EN FIL DE FER DE 117 1/4" #491 33A7898 401 CORDON EN FIL DE FER DE 86 1/4" 33B02 2001 ARTICLE No. 1250 86 1/4" 33B63 RONDELLE SAE DE 3/8"...
  • Page 22: Lock Gym

    WARNINGS PLEASE READ THIS SHEET CAREFULLY BEFORE STARTING TO USE THE ENCLOSED EXERCISE EQUIPMENT. YORK BARBELL (U.K.) LTD. Always consult your doctor before undertaking any exercise program. CHURCHILL WAY, DAVENTRY, NORTHANTS, NN11 4YB, ENGLAND Ensure that all nuts and bolts are fully tight before using any exercise equipment. GENERAL ENQUIRIES Always wear suitable clothing and footwear e.g.